djamato

Parts List

HIGH SPEED  TOP FEEDING
FLAT BED INTERLOCK STITCH MACHINE

VFS2500-8

MODELS

VFS2500-8 VFS2503-8 VFS2511-3-8

% YAMATO SEWING MACHINE MF6. 60, LTD.



N=YYURAMDRZA

ZDIX—Y )X MMIVFS2500-148M-8, 156M-8ZEAXETILICLUTA TAMEERULTWET,

NR=YYURAKNCEHEHINTWVWBRHT—DTEHEIHREXAEZXBEEERDLTWVWED,

S0 (Parts No. OBlcEEEINTWET, )
[ ]1RIED/NR—YURAMCHULT, SEEESNHRERDLTVWET,
[ 1 AiXIBParts No. RUO'RIVEOFIR
€ FIED/R—YUIXNZHULT, SEEBMNENEHRRVEFILERDLTVWET,

HMIEINDED ZER
Y ZDONR=YURMECREHINTWEIHRE EXDEIL, Parts No.(FlZ1E. 3500201) THEWVWL X
ER

Y 0068011 DFEIE. 0068011X 68011 TTEXTE W,
N IFFa—TENOBRRBRBLRSESASETE .

BE, CON—VIRANDEHEERER. ARICLEDEEINZBENHDXIOTSTETIW,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VFS2500-148M-8, 156M-8.

The dimension of Collar on this Parts List shows Inside diameter X Qutside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you,
Y¢ When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents

HR

MISCELLANEOUS COVERS(1) HN—E% (1) 1

MISCELLANEOUS COVERS(2) AN—EF (2) 2

MISCELLANEOUS THREAD EYELETS RIEE R 3
MISCELLANEOUS BUSHINGS 7y Bk 4
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #1125 RUTHi#E 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#iRU#HREVEE 6
NEEDLE BAR MECHANISM stiERE 7
PRESSER FOOT MECHANISM RIEE 8
TOP FEED VERTICAL MECHANISM EXU EFTHEE 9
TOP FEED ROCKER MECHANISM XY RIS 10
TOP FEED DIFFERENTIAL MECHANISM EXY ZEHEE 11
SPREADER MECHANISM #iVRIL—/IEE 12
LOOPER DRIVING MECHANISM =B 13
FEED DRIVING CONTROL MECHANISM HI3X U SR ET 8 14
FEED DRIVING MECHANISM XY e 15
LUBRICATING MECHANISM RmeEE 16
VFS2503-8 EXCLUSIVE PARTS(1) HI7EFILERBMR(1)17
VFS2503-8 EXCLUSIVE PARTS(2) BYI7ETIEABR(2)18

VFS2511-8 EXCLUSIVE PARTS

HY7EFILERBR 19

SUPPORTING BOARD & ACCESSORIES

RTBRRC7IELHYRE 20

THREAD STAND RIUB 21
WARNING LABEL EESRIL 22
LIST of MAIN SPARE PARTS FEERUYR L 23

INDEX

el - 24




VFS2500-8



MISCELLANEOUS COVERS(1)

AN—BEFR(T)

RefNo Parts No. Description m A Amt. Req
1 3500201 Top Cover EAHNR— 1
2 110045 Screw(M4-0.7 X 12) = 11
3 3500430 Top Cover Gasket EHAR=NRyF> 1
4 0068011 Oil Sight Window FAIVERR 1
5 0020759 Top Cover Seal Plug EHNR-FE 2
6 3510008 Top Feed Dog Bracket EREUERTSTY R 1
7 120027 Screw(M4-0.7 x 25) xRy 4
8 009748 Screw(M4-0.7 x 12) xRy 2
9 0093864 Seal Plug B 2

10 3100207 Pin(5 X 12mm) ey 2
11 3510011 Head Cover ANy RANR— 1
12 3510012 Head Cover Gasket ANy RANR=Ry F> 1
13 110048 Screw(M4-0.7 X 10) xRy 8
14 110060 Screw(M4-0.7 X 4.8) Exry 2
15 390212 “VFS” Emblem VFSTY 7L A 1
16 3160009 Bracket Cover Gasket TS50y NANR=RyF 1
17 3160008 Bracket Cover TS5y M ANR— 1
18 330000 Seal Plug B 1
19 3200021 Wind Guide Plate BAZERIR 1
20 110013 Screw(M4-0.7 x 8) =% 4
21 3200006 Oil Reservoir bi:E-don 1
22 009970 Screw(M6-1 x 20) xRy 6
23 3200007 Qil Reservoir Gasket iR AR S 1
24 005075 Screw(3/8-24 x 8) HRFRY 1
25 0020137 Drain Hole Seal it S ST AR S 1
26 340016 Machine Frame Supporting Bar RNy RZITH 4
27 4109403 Model Plate(See the below) BHXR(TLSR) 1
28 2049401 Serial Number Plate BEIL—K 1
29 000726 Rivet 1E X8R 4

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

() BIFMR 2 S OBRIEEA (7 —PRS. WHERESD)ZBRA oI,

VFS$2500-8



VFS82500-8



MISCELLANEOUS COVERS(2)
-

HIN—BE3R(2)

2

RefNo Parts No. Description m Amt. Req
1 3200017 Cloth Plate(Large) JOX7L—KXK) 1
2 009749 Screw(M4-0.7 X 16) Ry 3
3 009747 Screw(M4-0.7 X 10) xRy 1
4-1 3200018 Looper Thread Take-up Cover(48, 56) 1L 7/8— 1
4-2 3200035 Looper Thread Take-up Cover(64) LTI~ 1
5 006004 Screw(11/64-40 x 9.7) IRy 1
6 000010 Conical Spring Washer MIRRTy v 1
7 3200019 Take-up Cover Spring HLFIR—IKR 1
8 110030 Screw(M3-05 x 2.6) =% 2
9 3201453 Cloth Plate(Small) INFIIR— 1

10 130003 Screw(M4-0.7 X 7.3) xRy 1
11 130004 Screw{M4-0.7 x 14) 1239 1
12 3200010 Bed Rear Cover Ny REgEHNR— 1
13 0095108 Bed Rear Cover Gasket Ny REEANR—KyFY 1
14 110045 Screw(M4-0.7 X 12) Ry 4
15 3201452 Side Cover BEBE S H /N — 1
16 170001 Screw(M5-0.8 x 8) 1= 1
17 300100 Conical Spring Washer MRRTy v 2
18 180005 Screw(M5-0.8 x 8) Ry 1
19 160000 Screw(M3-05 x 3) =xy 1
20 0032604 Rubber Cushion(Large) v ayIAK) 1
21 3200033 Rubber Cushion(Small) Iy avILN 5
22 0094201 Cover Latch Spring HIR—=F v FIKR 1
23 110012 Screw(M4-0.7 x 5) IERY 1
24 0093864 Seal Plug S 3
25 3500012 Seal Plug S 1
26 0065275 Seal Plug B 1
27 0020052 Seal Plug E 1
28

29 3200020 Oil Cooling Fan Cover BENT 7 hN— 1
30 110012 Screw(M4-0.7 X 5) xRy 4
31 3200024 Bed Top Cover Ny REANR—(H) 1
32 3200025 Bed Top Cover Gasket Ry REAR—EFE)IY FV 1
33 007610 Screw(M4-0.7 x 10) xRy 8
34 130006 Screw(M4-0.7 X 10) Ry 2
35 3200022 Bed Top Cover(Left) Ny REANR—(E) 1
36 3200023 Bed Top Cover(Left) Gasket Ry REANR—(E)/yF > 1
37 3200209 Feed Regulating Pushbutton PANEY A 1
38 0063152 Feed Regulating Pushbutton Spring 7w ¥ aR4% > /tx 1
39 0020472 O-ring(P6) ovuvy 1
40 000425 Washer Ty 1

Ref. No. 41 to 77

See the following page.

VF$2500-8



VF$2500-8



MISCELLANEOUS COVERS(2)
e

HN—ER(2)

RefNo Parts No. Description @ & Amt. Req
41 0033024 Retaining Ring AbhyFIUvy 1
42 3100113 Needle Bar Guide gHEA—R 1
43 110079 Screw(M4-0.7 % 8) xRy 2
44 3200028 Bed Rear Cover(Small) Ny REgHIR—N) 1
45 3200029 Bed Rear Cover(Small) Gasket Ry REH/IR—(NICy F v 1
46 110013 Screw(M4-0.7 x 8) =87 8
47 3200030 Ball Bearing Housing NIy 1
48 3200031 O-ring (ORV 27 1
49 110048 Screw(M4-0.7 x 10) IExXY 3
50 3200210 Pushbutton Stop Ty aRg ARy 1
51 110012 Screw(M4-0.7 X 5) Xy 2
52 000015 Nut Fwv bk 1
53 110016 Screw(M4-0.7 X 15) IExRY 1
54 190078 Screw(M4-0.7 x 5) A S:: Y S 1
55 3200032 Stitch Plate Support #HiRE 1
56 110041 Screw(M4-0.7 X 8) Ry 2
57 000745 Knock Pin Sy oy 2
58 3200026 Bed Front Cover Ny REfh/N— 1
59 3200027 Bed Front Cover Gasket Ry RETANR—=KyF v 1
60 3100030 Front Cover Hinge BIBF AN—k VY 1
61 110016 Screw(M4-0.7 X 15) xy 2
62-1 3201451 Front Cover(48, 56) BIFAF H/— 1
62-2 3201461 Front Cover(64) BIFAF /X — 1
63 170020 Screw(M4-0.7 x 8) ERrY 1
64 300100 Conical Spring Washer m/Rx7 v v 2
65 160001 Screw(M4-0.7 x 4) xRy 1
66 180017 Screw(M4-0.7 x 6) IExy 1
67 3200016 Front Cover Spring ClGEF2VAGRIAES 1
68 180018 Screw(M4-0.7 X 7) NRREITRY 1
69 3201454 Supporting Block #wE70Ov Yy 1
70 130002 Screw(M3-0.5 X 6) IExy 2
71 3270024 Guide Spacer HA RZR—=H 1
72 3100630 Fabric Edge Guide(Left) ERR(E) 1
73 0095367 Fabric Edge Guide Chip ERFvS 1
74 004182 Screw(3/32-56 X 2.5) IERY 1
75 3100631 Fabric Edge Guide(Right) EHEB) 1
76 000538 Washer Tyy 2
77 110014 Screw(M4-0.7 X 18) bRy 2

VFS$2500-8



VFS$2500-8



MISCELLANEOUS THREAD EYELETS
-

RERER

3

RefNo Parts No. Description m 4 Amt. Req
1 0024084 Thread Tension Spring Cap RBFNRF v v /(L) 5
2 0024083 Tension Spring Bushing FEBFF v REYEX 5
3 0030255 Tension Spring(Needle) HRFEFNRER) 3
4 0032952 Tension Spring({Looper, Top Cover) HRBFNRUL—IK 2
5 0090071 Thread Tension Spring Retainer RFFNRKXFr v 7 (T) 5
6 000177 Felt PSS 5
7 0031111 Tension Disc KRFEFD 10
8 290029 Tension Post REFE 5
9 0090812 Tension Post Ferrule REFEREBL 5

10 3500287 Tension Disc Separator FAE A MR 1
11 0090856 Tension Disc Eyelet FREAFIMARE 5
12 0090807 Thread Lead-in Guide RFTFERE 5
13 3500286 Tension Post Support RiFETFE 1
14 110013 Screw(M4-0.7 x 8) Ry 7
15 2100065 Looper Thread Eyelet I—/CRE 1
16 3180076 Top Cover Thread Eyelet(Left) B RE () 1
17 3200042 Looper Thread Eyelet IL—/CRE 1
18 110009 Screw(M4-0.7 X 8) xR 7
19 0093556 Looper Thread Eyelet(Long) IL—I1RER) 1
20

21 3500284 Thread Guide Plate REAR 1
22 0020119 Thread Eyelet Pipe(Short) o8/ 7 (58) 2
23 3500285 Thread Eyelet Pipe Holder FB/ THT 1
24 3500489 Top Cover Thread Eyelet(Right) B B (B) 1
25 3180071 SP Device, Complete Set SPE#E () 1
26 3100384 SP Container SPEvY 1
27 3100386 Felt SP7xz)Lb 1
28 3180072 Needle Thread Eyelet #E 1
29 350009 Tapping Screw(3 x 6mm) YyBErRY 2
30 0068247 Needle Thread Eyelet Holder #aEA 1
31 005431 Screw(1/8-44 x 4.4) Ry 2
32 0068249 Needle Thread Eyelet # B 3
33 003312 Screw(1/8-44 x 3.4) xy 3
34 000538 Washer A e 1
35 000651 Guide Pin 1 REY 1
36 0090068 Needle Thread Guide HRZT 1
37 3180073 Needle Thread Eyelet #RE 1
38 130003 Screw(M4-0.7 x 4.5) Ry 1
39 3100081 Top Cover Thread Guide B HREN 1
40 0063074 Supplementary Thread Guide INAFERE 1
4] 001818 Tension Post RFAFE 1
42 0037108 Supplementary Tension Disc INRAFIL 2
43 0035813 Supplementary Tension Spring g U REBF/NR 1
44 000360 Nut Fvk 1

VFS$2500-8






MISCELLANEOUS BUSHINGS
e

Tvya1B8%

4

RefNo Parts No. Description m A Amt. Req
1 3500309 Oil Seal AL —-I)L 2
2 310106 Laced Wire(®d 3 x 130mm) T—=J 1
3 3160158 Presser Bar Bushing HIgEJyya 1
4 3204021 Oil Seal A=) 1
5 3500096 Sponge ERAR Y 1
6 000397 Oil Wick (® 2 X 1Tmm) SHS 1
7 3500095 Spreader Driving Bar Bushing BURIL—/IETvya 1
8 0063055 QOil Seal FAI—=)b 1
9 3500050 Oil Seal FALIN—=)b 1

10 3500044 Needle Thread Take-up Bushing(Front) $H:#i& U7 v 2 1 (§1) 1
11 3500045 Needle Thread Take-up Bushing(Rear) $HRIEVET v > 1 (8) 1
12 3500047 Spreader Driving Shaft Bushing(Left) &iURNL—/ET v Y 1 (E) 1
13 3500048 Spreader Driving Shaft Bushing(Right) #iJR/IL—/VET Y Y 1 (h) 1
14 3500041 Oil Seal AN —I 1
15 3500046 Foot Lifter Lever Bushing BIEs@M/v>a 2
16 000195 QOil Wick(No. 4-175mm) A 1
17 3200050 Lower Shaft Bushing(Left) T#Tvya 1
18 3200067 Qil Seal A= 1
19 3200062 Looper Rocker Shaft Bushing(lLeft)  JL—/SEIRE#HT v > 1 (k) 1
20 3200052 Looper Rocker Shaft Bushing(Right) JL—/SBTI&E#T v > 1 (h) 1
21 0077300 Qil Seal A= 1
22 3200056 Needle Guard Driving Shaft HEsEMm/vya 2
23 3200057 Seal Plug B 1
24 3200053 Feed Bar Driving Shaft Bushing(Left) XUE~7 v ¥ 1 (k) 1
25 3200065 Feed Bar Driving Shaft Bushing(Right) X UE 7 v ¥ 1 (&) 1
26 © 2100034 Seal Plug o 1
27 0093303 Oil Seal AN —IL 1
28 3200061 LLooper Driving Shaft Bushing(Front)  JL—/\&17 v 2 2 (81) 1
29 3200051 Looper Driving Shaft Bushing(Rear)  JL—J/X8 7w 2 1 (&) 1
30 3200055 Differential Lever Shaft Bushing EELNN—-#Tva 1
31 0093864 Seal Plug B 1
32 0065275 Seal Plug E 1
33 0095218 Seal Plug B 1
34 3200066 Seal Plug i 1
35 3100006 Seal Plug : & 1
36 3160022 Top Feed Shaft Bushing EEVETyya 2
37 3160023 Vertical Motion Shaft Bushing(Right) L#U ET&E7 v > a1 (h) 1
38 3160024 Top Feed Rocker Shaft Bushing(Right) L% U Bi&E 7 v > o.(R) 1
39 3160027 Adjusting Shaft Bushing RIAESE Ty > 1
40 0032684 Oil Seal AL —Ib 1
4] 3160025 Rocker Drive Shaft Bushing(Left) BiEERENEN T v > 1 () 1
42 3160026 Rocker Drive Shaft Bushing(Right) BIEEREE T v ¥ 2 (h) 1
43 0020051 Seal Plug = 1
44 3510050 Eye Guard, C. Set 74 H—R{ER) 1
45 3510051 Finger Guard T4 YHA—R 1
46 170010 Screw(M4-0.7 x 4) xRy 1
47 300100 Conical Spring Washer MRRTY v 1
48 000669 Washer Ty 1
49 3100272 Cushion Jgvayv 1
50 3510052 Eye Guard FTAH—R 1
51 110076 Screw(M3-0.5 x 6) Exy 2
52 000014 Washer Ty 2

VFS2500-8



VFS$2500-8



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM &4 & 08 T ii##s

5

RefNo Parts No. Description m A Amt. Req

1 3200070 Pulley AL, 1

2 160005 Screw(M6-1 x 8) =3 5

3 160007 Screw(M6-1 X 6) =8 9

4 000037 Roll Pin ao—iEey 1

5 3200071 Qil Cooling Fan BT 7> 1

6 3200095 Ball Bearing(Right) R=IRF YU VT (H) 1

7 3260010 Main Shaft Sprocket(Lower) NIV 7—=U(F) 1

8 3100131 Ball Bearing(Middle) R=IRF YU VT () 1

9 3200072 Oil Pump Driving Worm A—L 1
10 3100129 Adapter FITH 1
11 3200078 Ball Bearing(Left) R—=ILRF Y > J(E) 1
12 3200073 Lower Shaft(Right) THE#(H) 1
13 3200074 Lower Shaft Joint rF 1
14 3200143 Looper Thread Take-up TRPFFHL 1
15 150000 Screw(M5-0.8 x 4) xR 2
16 0093091 Ball Bearing R—ILRF YT 1
17 3200097 Needle Guard Connecting Rod, C. Set(2) #5450 K (#22) 1
18 3200096 Needle Guard Connecting Rod, C. Set(1) #%4 0Ow R({#E 1) 1
19 3200082 Needle Guard Connecting Rod #EoOy R 1
20 110005 Screw(M3.5-0.6 X 12) IExXY 2
21 3200098 Needle Guard Eccentric HETITFEY 1
22 160003 Screw{M5-0.8 x 5) ExRY 2
23 3200087 Connecting Rod Pin Oy REY 1
24 3200084 Needle Guard Driving Shaft Arm =T 1
25 005650 Screw(M5-0.8 X 14) xRy 1
26 160000 Screw(M3-0.5 x 3) IRy 4
27 3200077 Counterweight NFVATIA N 1
28 110036 Screw(M3-0.5 X 6.5) [12=37 2
29 3200075 Lower Crankshaft T®mMo>vo 1
30 310035 Oil Wick(No. 2-165mm) SH 3
31 160001 Screw(M4-0.7 X 4) ERY 2
32 0020159 Ball Bearing R—ILRF YT 1
33 0068202 Retaining Ring ANy TFYUo 1
34 3200085 Spacer ANR—F 1
35 3200086 Collar(8 x 13 X 6mm) nN>— 1
36 3200083 Needle Guard Driving Shaft =T 1
37 0093669 Needle Guard(Rear) #HET () 1
38 110083 Screw(M3.5-0.6 X 4.5) RS 1
39 3200093 Supporting Plate Stay(Lower) BN ALRERMMREZ T (T) 1
40 110048 Screw{M4-0.7 X 10) xRy 2

Ref. No. 41 to 58

See the following page.

VFS$2500-8



VFS2500-8



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #3%4 R U T BhisHE 5
"

Ref.No Parts No. Description m B Amt. Req
41 3200092 Supporting Plate Stay(Upper) A LFERARZ T (L) 1
42 110009 Screw(M4-0.7 X 8) =87 1
43 3200091 Supporting Plate B L FRIEEUTHR 1
44 130002 Screw(M3-0.5 X 6) IExY 2
45
46 0093515 Thread Take-up Eyelet N ALFRE 2
47 000014 Washer AR 2
48 001227 Screw(1/8-44 x 3.8) Exy 2
49 3200042 Looper Thread Eyelet IL—IRE 1
50 001818 Tension Post RFATE 1
51 0037108 Supplementary Tension Disc NERFM 2
52 0035813 Supplementary Tension Spring INRFINR 1
53 000360 Adjusting Nut REIF Y b 1
54 0063197 Cast-off Plate Bracket REAAR 1
55 001223 Screw(9/64-40 X 7.5) j=8 1
56 3200094 Cast-off Plate REA 1
57 000532 Washer Ty 1
58 004106 Screw(9/64-40 x 6.5) JI2-37 1

VFS$2500-8



VFS$2500-8



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#h&k Udt:hig") &

Ref.No Parts No. Description m % Amt. Req
1 3270030 Handwheel Ny RiRr—JL 1
2 000989 Handwheel Mark INY RIRA =N —7 1
3 160005 Screw(M6-1 x 8) =% 3
4 160007 Screw(M6-1 X 6) kxy 10
5 0092305 Magnet NTxRYy 1
6 3500054 Ball Bearing R=IRFYUV S 2
7 3100129 Handwheel Adapter T 1
8 3260012 Timing Belt(565-5GT-15) FAZINRILM 1
9 3260011 Upper Shaft Sprocket(Upper) NIV F—=U(L) 1

10 3100275 Upper Shaft(Right) LE(A) 1
11 3100283 Upper Shaft Joint LEikE 1
12 3500448 Oil Sleeve ALIWAY—T 1
13 310040 Oil Wick SHS 1
14 3510025 Upper Shaft(Left) B () 1
15 3500444 Connecting Rod, C. Set HRIEY Oy REE) 1
16 3500445 Needle Thread Take-up Eccentric HRVITFEY 1
17 160003 Screw(M5-0.8 X b) IERY 4
18 3500446 Connecting Rod frRigUOy R 1
19 120001 Screw(M4-0.7 X 14) kxy 2
20 3500066 Driving Lever #Rig ) Ehbe 1
21 120013 Screw(M6-1 x 15) WExry 2
22 2100218 Driving Shaft Thrust Ring AZARNIVY 1
23 000555 Washer Ty 1
24 000600 Spring Washer ATV T Ty o+ 1
25 120015 Screw(M5-0.8 x 10) =) 1
26 3500065 Driving Shaft grig!) Eh 1
27 3500492 Bracket Hrigvae 1
28 000667 Spring Washer ATV T Ty vy 1
29 160023 Screw(M4-0.7 x 4) Ry 1
30 3180070 Needle Thread Take-up g RE 1
31 3180075 Top Cover Thread Take-up B ARigY 1
32 110009 Screw(M4-0.7 X 8) xRy 2
33

34 3500442 Collar Ho— 1
35 110135 Screw(M5-0.8 X 7) Exry 1
36 310132 Oil Wick(® 4.2 X 16mm) bi: Py 1
37 3500062 Upper Shaft Sleeve, C. Set L@ —J#8) 1
38 3500064 Upper Shaft Sleeve FE#zy—7 1
39 160004 Screw(M6-1 X 4.8) IExY 1
40 0093154 Ball Bearing N=IRFYUT 2
41 310099 Qil Wick(®$ 3.3 x 30mm) p:: iy 1
42 110067 Screw(M5-0.8 x 5) Ry 1
43 160041 Screw(M5-0.8 x 8) rxry 1

VFS2500-8



\
\
\
\

/’
’
,
,
\ | 2 [Te]
\\\ / \ o
< . ]
" S \ \
| \ 7 oy~ - - - -
) , % =
, (&
4
/
.
/
7/

M~
N

24

VFS2500-8



NEEDLE BAR MECHANISM
.~ ]

SRR

-

RefNo Parts No. Description m Amt. Req
1 3270015 Needle Bar & Needle Bar Bushing, C. Set #t#& - #H57 v > 2 () 1
2 004358 Screw(9/64-40 x 5.6) Fxy 1
3 0063044 Needle Bar Thread Eyelet fHERE 1
4
5 3500100 Needle Bar Bracket #HEias 1
6 110035 Screw(M4-0.7 x 10) IExy 1
7-1 0093356 Needle Clamp(48) # 1k X 1
7-2 0093357 Needle Clamp(56) #1EX 1
8 —-———- Needie(UY 128 GAS) &t 3
9 001900 Screw(1/8-44 x 2.4) xRy 4
10 0093365 Top Cover Thread Eyelet B KB 1
11-1 3108133 Stitch Plate(48M) £k 1
11-2 3108134 Stitch Plate(56M) iR 1
12 009142 Screw(9/64-40 x 4.8) Exy 2
13 3500615 Counterweight NSVRATTA bk 1
14 110011 Screw(M5-0.8 X 10) xRy 1
15 160029 Screw(M8-1.25 x 8) xRy 2
16 3500091 Connecting Rod, C. Set #HEOw R(ER) 1
17 3200112 Connecting Rod Oy R 1
18 0093212 Roller Bearing Z—RIRFUT 1
19 3500617 Eccentric Pin Plate Iy 7L—hk 1
20 130002 Screw(M3-0.5 X 6) xy 1
21 3500616 Eccentric Pin fHETFtE Y 1
22 000309 Felt(2.5 x 3 X 30mm) )Lk 1
23 330000 Seal Plug et 1
24 3240015 Needle Bar Guide, C. Set HERA(HE) 1
25 3240016 Needle Bar Guide HERA 1
26 0093186 Slide Block HERENE 1
27 009750 Screw(M4-0.7 x 20) xRy 2
28 3100338 Sponge WhARY Y 1
29 3200120 HR Device, Complete Set HREE (18) 1
30 3200121 HR Cup HRAw 1
31 3200122 HR Cup Lid HRAvy 7& 1
32 0093864 Seal Plug E 1
33 310036 HR Felt HRZ zJ/Lb 1
34 0093663 HR Felt Guard Zx)LhA—R 1
35 006219 Screw(M4-0.7 x 30) =87 2

VFS52500-8



VFS$2500-8



PRESSER FOOT MECHANISM
]

RIS

8

RefNo Parts No. Description m % Amt. Req
1 0077270 Presser Spring Regulator HIFHRY 1
2 000445 Lock Nut Ay oFwvhk 1
3 0065372 Presser Bar Spring(Outer) BWIE/NR(X) 1
4 3160163 Presser Bar Connecting Bracket HIEEF 1
5 110035 Screw(M4-0.7 x 10) xy 1
6 3240026 Presser Bar Guide HIEEA 1
7 110001 Screw(M4-0.7 x 5.4) Fxy 2
8 0060142 Presser Bar Spring(lnner) T/ (R (H) 1
9 3100110 Presser Bar I 1

10 0093611 Oil Protector Ring i DR/ 1
11 3100310 Collar(9 x 17 X 7mm) ho— 1
12 160001 Screw(M4-0.7 X 4) xRy 2
13 0020271 Thread Chain Cutting Knife FxAhyy 1
14 110054 Screw(M3-0.5 x 3.5) i3 1
15-1 3167002 Presser Foot, C. Set(48) I (18) 1
15-2 3167004 Presser Foot, C. Set(56) I (4) 1
16 110004 Screw{M3.5-0.6 x 8) =37 1
17 3107303 Presser Foot Spring(Left) NPT /RR(E) 1
18 130016 Screw(M2.5-0.45 x 6) xRy 2
19 3107306 Presser Foot Hinge Pin{48, 56) BIE>IEY 1
20 110084 Screw(M3-0.5 X 4.2) =3 1
21 000327 Lock Nut Ovo7rvyh 1
22 003302 Adjusting Screw(1/8-44 x 11) RERY 1
23 3160090 Presser Bar Lifter Link Iy 1
24 3510063 Guide Lifter Link EEUASH1 Ry 1
25 170041 Screw(M5-0.8 x 3.5) =37 3
26 3500300 Lifter Shaft HIET 8 1
27 2100267 Collar(10 x 17 X 8mm) N>— 1
28 160001 Screw(M4-0.7 X 4) WExY 2
29 3500293 Lifter Shaft Lever HIBr#L /\— 1
30 005650 Screw(M5-0.8 x 14) xRy 1
31 0068181 Spring FAN=3 1
32 3500294 Lever Link PYACY 24 1
33 3160091 Guide Lifter Link(Upper) EBRUEBHALARBY(L) 1
34 110009 Screw(M4-0.7 x 8) IERY 2
35 000538 Washer AR 2
36 3500291 Lifter Lever BB LIIN— 1
37 000487 Wave Washer VS AV A A 2
38 300005 Washer WARIE 1
39 120010 Screw(M6-1 x 10) rExy 1
40 2110361 Spring JASS 1

Ref. No. 41 to 58

See the following page.

VFS2500-8



VFS2500-8



PRESSER FOOT MECHANISM
o~ - e

I

8

RefNo Parts No. Description m % Amt. Req
41 3500305 Cap v/ 1
42 2100194 Lifter Lever Holder HIBTL/I—A 1
43 340003 Knock Pin{® 5 x 20mm) Iy 1
44 3500295 Lifter Lever Stopper HWIHBTLIK—Z b w /K 1
45 120006 Screw(M6-1 x 12) xRy 2
46 000206 Lock Nut Ovo+yhk 1
47 110021 Screw(M5-0.8 X 18) xRy 1
48 3500299 Tension Release [ever Connector FAE X BEIEEAR 1
49 170038 Screw{M4-0.7 x 5) IExRY 1
50 170009 Screw(M4-0.7 x 4) kxy 1
51 3100533 Tension Release Lever RIEABE 1
52 120001 Screw(M4-0.7 X 14) xRy 1
53 3500292 Tension Release Shaft FAE A B 1
54 0063515 Thread Pull-off Lever AL IN— 1
55 000690 Spring Pin{4 X 16mm) A7YvrEy 1
56 0094390 Tension Release Adjusting Eccentric %X 10 1
57 0095334 Swing-proof Spring B/ % 1
58 001170 Screw(9/64-40 x 12) I12=37 1

VFS2500-8



VF52500-8



TOP FEED VERTICAL MECHANISM
-

ExY TS

9

RefNo Parts No. Description m A Amt. Req
1 3510017 Vertical Motion Connecting Rod, C. Set E FEw K (1) 1
2 3160034 Vertical Motion Eccentric Bl e e B 1
3 160003 Screw(M5-0.8 x 5) xRy 6
4 3510018 Vertical Motion Connecting Rod ETAvE 1
5 120049 Screw(M4-0.7 X 16) xRy 2
6 3510029 Connecting Rod Pin Plate Oy REYTZL—h 1
7 130002 Screw(M3-0.5 x 6) Y 1
8 3510027 Vertical Motion Adjusting Arm, C. Set LT R&ibi(E) 1
9 3510028 Connecting Rod Pin tFray Ry 1

10 300000 Washer Tyy 1
11 000206 Nut Fvhk 1
12 3160036 Vertical Motion Adjusting Arm LT ERER 1
13 120013 Screw(M6-1 X 15) Ry 1
14 2100137 Collar(12 x 20 x 10mm) hZ— 1
15 000740 Seal Plug B 2
16 3160037 Vertical Motion Shaft L3EY ETE, 1
17 3160039 Thrust Plate AZANTL—F 1
18 3160038 Retaining Ring Ay Uy 1
19 3510038 Vertical Motion Rocking Arm EEY ETIRY B 1
20 140004 Screw(M6-1 X 16) XY 1
21 160000 Screw(M3-0.5 x 3) xRy 6
22 3510039 Rocking Arm Link wUBY > 1
23 310068 Qil Wick(No.2-120mm) SHAR 1
24 3160098 Oil Wick Presser SR T 1
25 110023 Screw(M2-0.4 x 3.5) xRy 1
26 3510037 Link Pin , oy 3
27 3510020 Top Feed Dog Bar Guide, C. Set E#E VST RER) 1
28 3510021 Top Feed Dog Bar Guide Arm EXVEH1 N 1
29 2100288 Guide Arm Pin 1 REEE Y 1
30 3510022 Top Feed Dog Bar Guide FEUEHAR 1
31 3510024 Top Feed Dog Bar XV A 1
32 160006 Screw(M3-0.5 X 6) xRy 2
33 3160104 Thrust Plate AZARTL—h 1
34 0068202 Retaining Ring AbhyFUT 1
35 160001 Screw(M4-0.7 X 4) ERY 3
36 3160092 Guide Stop EEVEHAAIRANY T 1
37 3160103 Guide Arm Shaft bRl 1
38 3200086 Collar(8 x 13 x 6mm) ho— 1
39 180033 Screw(M6-1 X 5) kRS 1
40 004272 Adjusting Screw(M10-0.75 x 44) HERY 1

Ref. No. 41 to 73

See the following page.

VFS2500-8



VF$2500-8



TOP FEED VERTICAL MECHANISM
.

EXU ETHE

9

Ref.No Parts No. Description m % Amt. Req
41 100007 Lock Nut AvoFvk 2
42 3510062 Top Feed Dog Press Spring LU/ 1
43 3510059 Top Feed Dog Bar Bushing PRUBETyYa 1
44 3510060 Top Feed Dog Bar Bushing Holder LEUETyya 1
45 005650 Screw(M5-0.8 x 14) xRy 2
46 3160124 Top Feed Dog Presser Bar EEUAHEIE 1
47 3510030 Top Feed Dog Bar, C. Set X UEFR) 1
48 3510031 Top Feed Dog Bar LxUE 1
49 3510032 Top Feed Dog Bar Link xEUBBYYY 1
50 3510034 Top Feed Dog Bar Link Pin LxEVEY>IEY 1
51 000278 Oil Wick(25 x 25 x 18mm) S 2
52 2100176 Top Feed Dog Bar Pin LXUBEY 1
53 3510033 Top Feed Dog Link Pin EEVIIoEY 1
54 3160120 Oil Leakage Proof Cover ap::PaVAC 1
55 3160114 Cover Support BEsEA1/A—HR— 1
56 3510040 Spring Holder NRXZTE 1
57 009747 Screw(M4-0.7 x 10) Ry 2
58 3510041 Auxilary Top Feed Dog Spring LY FEBh/NxR 1
59 3160116 Top Feed Dog Bar Seal LXRUBY—IL 1
60 3510057 Seal Support V—=)HR—-k 1
61 110002 Screw(M2-0.4 x 5) xRy 4
62 110115 Screw(M2-04 x 85) =% 2
63 3510035 Top Feed Dog Holder LXRVUEMSE 1
64 190077 Screw(M4-0.7 X 10) kXY 1
65 3519014 Top Feed Dog &y 1
66 009779 Screw(M3-05 x 6) Exy 1
67 000014 Washer AR 1
68 160007 Screw(M5-0.8 x 6) Exy 2
69 3510043 Guid Bracket A1 RITSrv b 1
70 3510044 Top Feed Dog Bar Guid(Right) EXRVEACREH) 1
71 3160109 Top Feed Dog Bar Guid(Left) LEXRUBHA R(E) 1
72 120001 Screw(M4-0.7 x 14) xRy 2
73 310079 Oil Wick PP 1

VFS2500-8



10

VFS2500-8



TOP FEED ROCKER MECHANISM
C "

r

rﬁ{
=
T
Wk\
o
i

RefNo Parts No. Description m % Amt. Req
1 3160173 Top Feed Rocker Drive Shaft L3 U aiE R E 1
2 000740 Seal Plug B 4
3 2100137 Collar(12 x 20 x 10mm) Nn7— 2
4 160003 Screw(M5-0.8 x 5) xRy 8
5 3160056 Top Feed Arm, Complete Set 33X SRR (7R) 1
6 3160057 Top Feed Regulator Arm L3\ gk 1
7 120013 Screw(M6-1 X 15) xRy 2
8 3160058 Slider A7 1
9 3160051 Rocker Shaft Lever L% A 1

10 3160038 Retaining Ring Ay Uy 2
11 3160039 Thrust Plate AZANTL—b 2
12 3160064 Top Feed Rocker Arm Link HIEXYEY > 1
13 160001 Screw(M4-0.7 X 4) xRy 2
14 2120082 Slider Pin R4 TEY 1
15 0026413 Spacer AR—H 1
16 3160061 Slider Lever, C. Set A4 L JIN—(#8) 1
17 3160062 Slider Lever A4 LIR— 1
18 0026099 Slider Lever Block Ak 1
19 2120083 Spacer AN~ 1
20 0033024 Retaining Ring Ay ZUvy 1
21 3160063 Slider Link A4y 1
22 0026081 Link Pin Uyoey 3
23 160030 Screw(M3.5-0.6 X 3) 1237 1
24 3160071 Slider Lever Pin AL T LNR—EY 1
25 3160070 Slider Lever Holder AZA4TLIN—& 1
26 160007 Screw(M6-1 X 6) xRy 2
27 009977 Screw(M6-1 x 30) =87 2
28 3100207 Pin(5 X 12mm) ey 2
29 3160065 Top Feed Rocker Arm(Right) L3 U il (a) 1
30 160000 Screw(M3-05 x 3) IExRY 4
31 3160066 Top Feed Rocker Shaft 3R BifREh 1
32 3510023 Top Feed Rocking Arm XU RTRIRY b 1
33 140004 Screw(M6-1 X 16) Ery 1
34 3510039 Rocking Arm Link =Y > 1
35 310068 Oil Wick(No.2-120mm) SHS 1
36 3160098 Oil Wick Presser ST 1
37 110023 Screw(M2-04 x 3.5) Ry 1
38 3510037 Link Pin DyoEy 1
39 3160049 Driving Connecting Rod, C. Set L YURI#EO Y R () 1
40 3160050 Driving Connecting Rod ExUFEOY R 1
41 120049 Screw(M4-0.7 X 16) IRy 2
42 3160054 Top Feed Eccentric EI)IFEY 1
43 3160052 Top Feed Dog Link Pin XUV IEY 1

VFS2500-8



11

F N

VFS2500-8



TOP FEED DIFFERENTIAL MECHANISM
L

ExY EEhHEE

11

Ref.No Parts No. Description m 4 Amt. Req
1 3160085 Differential Feed Graduation L3k BEIR 1
2 009784 Screw(M6-1 X 10) xRy 2
3 3160086 Adjusting Knob REIY YR 1
4 160001 Screw(M4-0.7 X 4) IERY 3
5 3240091 Adjusting Screw HERY 1
6 3240087 Adjusting Pin REE Y 1
7 3160088 Stop Block AbwvZ70v o 1
8 2100259 Adjusting Spring SE/AxR 1
9 0034293 Retaining Ring AbyZFU>y 1

10 009751 Screw{M5-0.8 x 10) Exy 2
11 000669 Washer vy 1
12 180012 Screwed Pin(M4-0.7 X 3) Ervxy 2
13 0077179 Retaining Ring Ay ZI>o 1
14 3240086 Differential Feed Pointer LU EiEst 1
15 110054 Screw(M3-0.5 X 3.5) Ry 2
16 3160084 Adjusting Outer Link X UrTERAY > 1
17 006202 Screw(M4-0.7 X 6) IExy 1
18 170010 Screw(M4-0.7 x 4) ERY 1
19 3160073 Slider Link Lever AZAFV T LNR— 1
20 160003 Screw{M5-0.8 x 5) IExy 2
21 0095027 Retaining Ring ANy ZUvy 1
22 3160077 Thrust Plate AZAMTL—H 1
23 3160074 Adjusting Lever Spring PYACVAN=3 1
24 3160076 Adjusting Shaft IR S0 1
25 0020538 O-ring(P7) ouyy 1
26 3160080 Top Feed Dog Adjusting Lever ExVUFI#ERL /N~ 1
27 160021 Screw(M5-0.8 x 6) xry 1
28 3160082 Adjusting Lever Hinge ERUFIELAA—bYY 1
29 000426 Washer Tviy 1
30 3160081 Hinge Holder EvIa 1
31 110011 Screw(M5-0.8 X 10) Exy 2
32 0085710 Spring % 1
33 3510055 Spring Latch AES:: 1
34 110094 Screw(M4-0.7 X 6) xRy 2

VFS$2500-8



12

VFS2500-8



SPREADER MECHANISM

B RIL— /NS

12

e

Ref.No Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set i Tt #8) 1
2 3500082 Spreader Eccentric HUITEEY 1
3 160003 Screw{M5-0.8 x 5) Exy 2
4 3500084 Spreader Connecting Rod guoy kR 1
5 110008 Screw(M4-0.7 x 8) Ry 1
6 300006 Washer Ty 1
7 3100309 Adjusting Lever Pin FEEILNN—EY 1
8 000528 Washer Ty 1
9 100003 Nut(M6-1.0) FTvhk 1

10 3500086 Spreader Adjusting Lever i) A 1
11 120013 Screw(M6-1 x 15) =87 1
12 3160138 Driving Shaft JU—\Ef 1
13 0032646 Collar(12 x 20 x 8mm) h>— 1
14 009604 Screw(11/64-40 x 55) IRy 2
15

16 3100305 Rocking Arm =R B 1
17 160007 Screw(M6-1 X 6) Ry 2
18 0063051 Rocking Pin L—/IRYEY 1
19 310094 Oil Wick(¢ 3.3 X 15mm) y:EPY 1
20 0063053 Spreader Bar JL—I\EE 1
21 0063056 Bushing Ring AP EDPY 1
22 0063057 Collar{(10 X 18 X 7mm) ho— 1
23 009526 Screw(9/64-40 x 4.4) ERY 2
24 3100307 Spreader Holder B RIL—IE 1
25 3509320 Spreader IRV AYIVEVAN 1
26 110031 Screw(M4-0.7 X 12) Ry 2
27 2100218 Thrust Ring RZANIYT 1
28 3500097 Thrust Sheet(Small) AZAMTY—RN 1

VFS2500-8



VFS2500-8



LOOPER DRIVING MECHANISM
e

JU—

RefNo Parts No. Description m 4 Amt. Req
1 3200150 Looper Rocker Connecting Rod, C.Set(2) JL—/ gi#& 0Oy R(#2) 1
2 3200149 Looper Rocker Connecting Rod, C.Set(1) JL—/ @10y R{HE1) 1
3 3200152 Looper Rocker Connecting Rod IL—/EIRO Y R 1
4 120001 Screw(M4-0.7 x 14) IExy 5
5 3200151 Looper Rocker Eccentric W—/REiTH =y 1
6 160003 Screw(M5-0.8 X 5) =87 2
7 3200159 Connecting Rod Pin -0y REY 1
8 300000 Washer AR 4 1
9 100002 Nut Fv b 1

10 3200154 Looper Rocker Lever JL—IXEIE B 1
11 005650 Screw(M5-0.8 X 14) ExyY 2
12 3200155 Looper Rocker Adjusting Guide Plate JL—/SEI#&FEEI/T 1 RiR 1
13 110007 Screw(M25-045 X 6) IExy 2
14 170021 Adjusting Screw(M2.5-045 x 10.5) HEERY 1
15 2100267 Collar(10 X 17 x 8mm) ho— 1
16 160001 Screw(M4-0.7 X 4) Fxy 2
17 0093314 Looper Rocker Shaft JL—/ Bt ER 1
18 3200157 Looper Rocker Arm JL— IR Y B 1
19 0093319 Looper Slide Block JL—/HIEE 1
20

21 3200160 Looper Slide Block Pin JIAN-IIE: Y il 1
22 160008 Screw(M5-0.8 x 5) =3 1
23 3200161 Looper Connecting Rod JLb=/Ow R 1
24 0032784 Link Pin{Short) =Y > EVE8) 1
25 009604 Screw(11/64-40 X 5.5) Ry 1
26 0032785 Looper Driving Lever Link W—RU> 1
27 001457 Screw(11/64-40 x 3.3) =) 1
28 0032786 Link Pin{Long) IL—IRU I EV(ER) 1
29 3200162 Looper Driving Lever JU— /@b 1
30 160007 Screw(M6-1 X 6) =87 2
31 3200163 Collar Hh>— 1
32 0093300 Looper Driving Shaft JU—XE 1
33 3200164 Looper Holder —IE 1
34 000669 Washer Ty 1
35 0094480 Looper =X 1
36 110057 Screw(M4-0.7 X 7) IERY 1
37 0095723 Needle Guard(Front) #32 (80) 1
38 004236 Screw(3/32-56 X 4.2) r=xy 1
39 009934 Screw(M5-0.8 x 16) == 1

VFS2500-8



VFS2500-8

14

\
AY
N
\
m
N .
N \
* \
N Ay
N \
A AN
A AN
N H
N ’
\ K
\

AY \\‘
.
X \
* Ay
k AY
o N
) !(ﬂﬁp (O
w’ .
(4] '
‘\
.
N
AY
.
Ay
.
AY
Y




FEED DRIVING CONTROL MECHANISM
e

HIk U SR E S

14

Ref.No Parts No. Description m B Amt. Req
1 3200181 Feed Bar Driving Shaft = E 1
2 3200183 Main Feed Bar Lever BEU L= 1
3 120006 Screw(M6-1 x 12) H= 3
4 3200184 Differential Rocker, Complete Set BURE U B (5H) 1
5 3200185 Differential Rocker Ak Y B 1
6 3200186 Differential Regulating Slider AZ4Y 1
7 3200187 Differential Regulating Slider Cap AZA5E 1
8 110033 Screw(M3-0.5 X 6) Exy 2
9 2100161 Collar(10 X 19 X 9mm) ho— 1

10 160003 Screw(M5-0.8 x 5) Exy 2
11 3200205 Differential Lever(Inner), C. Set =B /N—(h) (#H) 1
12 2100252 Slider Link 245Uy 1
13 0068202 Retaining Ring Ay Iy 1
14 2100253 Slider Link Pin AZAFIvoEY 1
15 3200206 Differential Lever(Inner) =L /—(F) 1
16 3200189 Feed Bar, Complete Set BIfRE U A (1) 1
17 3200190 Main Feed Bar BRrUE 1
18 3200191 Differential Feed Bar Aixv A 1
19 140018 Screw(M5-0.5 X 6) xRy 1
20 300000 Washer A 2
21 3200194 Connection Bushing VYUY Tvya 1
22 2100243 Differential Feed Bar Connection HIED Y>> 1
23 140017 Screw(M5-0.5 X 6) Exy 1
24 2100248 Main Feed Bar Connection BEYYY 1
25 3200192 Connection Bushing #BgEVYYITyya 1
26 3200215 Retaining Ring AbyZUvyo 1
27 2100267 Collar(10 x 17 X 8mm) ho— 1
28 160001 Screw(M4-0.7 x 4) xRy 2
29 000690 Roll Pin mEY IV 1
30 3200216 Differential Lever Spring =L /=% 1
31 0020538 O-ring(P7) (ORVZ/4 1
32 3200207 Differential Lever Shaft ZEBL /N8 1
33 0085132 Differential Lever(Left) =g L J/N— (k) 1
34 110009 Screw(M4-0.7 x 8) Ry 1
35 004143 Screw(11/64-40 x 3.2) SRRy 1
36 3200213 Differential Feed Graduation * ) BEER 1
37 110045 Screw(M4-0.7 x 12) Iz 2
38 310072 Felt A 1
39 000210 Adjusting Nut e b 1
40 005511 Adjusting Screw(1/4-40x11,11/64-40x4) iR 1
41 0020350 Differential Lever Stop EFL/IA—X v/ 2
42 000669 Washer A 2
43 000600 Spring Washer ATV T Ty v 2
44 005049 Screw(M5-0.8 x 8) ExY 2
45 310071 Oil Wick{No0.8-400mm) SHR 1

VFS$2500-8



15

VF$2500-8



FEED DRIVING MECHANISM
L

= U

15

RefNo Parts No. Description m 4 Amt. Req
1 3200199 Feed Bar Guide(Left) EY A R(E) 1
2 110080 Screw(M4-0.7 x 8) IERY 2
3 3200200 Feed Bar Guide(Right) EUBHARE) 1
4 160007 Screw(M6-1 X 6) =8 3
5 0033141 Feed Adjusting Pin IxterEy 1
6 0093389 Feed Bar Block(Rear) ARE(#) 1
7 3200201 Feed Bar Guide(Rear) EDEBAA R(#) 1
8 0060076 Retaining Ring AhyFUVy 1
9 0060075 Feed Bar Block(Front) A (a0) 1

10 2110527 Roller Bearing Z—RILRFYUY 1
11 3200198 Eccentric Pin Holder EUIxEYEVRGA 1
12 160003 Screw(M5-0.8 X b) =37 2
13 0020401 Feed Dog Eccentric Pin BEVIFEVEY 1
14 3200214 Driving Connecting Rod Mechanism,C.Set 3\ 0w R (#8) 1
15 3200182 Feed Bar Driving Shaft Lever = e 1
16 120006 Screw(M6-1 X 12) xRy 1
17 2100173 Connecting Rod Pin EUOy REY 1
18 3200195 Driving Connecting Rod, C. Set EVOv RER) 1
19 2100277 Feed Dog Eccentric EUIxtEy 1
20 2100278 Roller Bearing Z—RIRFPYUT 1
21 3200196 Feed Dog Driving Connecting Rod EUAOy R 1
22 160016 Screw(M4-0.7 x 4.5) 137 1
23 2100276 Feed Dog Regulating Eccentric RUFEHTFEY 1
24 180002 Screw(M3-0.5 x 4) kXY 3
25 2100289 Feed Dog Regulating Plate Spring EUSRE L — kxR 1
26 0023473 Feed Dog Regulating Plate EUREEHTL— 1
27 3200197 Feed Dog Regulating Gear X REEF 7 1
28 180003 Screw(M5-0.8 x 8) 1237 2
29 3209001 Differential Feed Dog(48, 56) Aixy 1
30 3209080 Main Feed Dog(48, 56) Bax' 1
31 110004 Screw(M3.5-0.6 x 8) =37 1
32 3200203 Feed Bar Shield Holder(Front) EUEY—ILEZI(E) 1
33 130003 Screw(M4-0.7 X 7.3) IExRY 1
34 3200211 Feed Bar Shield ErUABY-I 2
35 3200204 Feed Bar Shield Holder(Rear) EVBY—ILXIT(E) 1
36 110070 Screw(M3-0.5 x 6.3) xRy 1
37 130024 Screw(M4-0.7 X 7.3) IERY 1
38 110079 Screw(M4-0.7 x 8) kXY 1
39 300050 Spring Washer ATV TTvovy 1
40 110039 Screw(M3.5-0.6 X 10) Ry 1

VFS2500-8



VF$2500-8



LUBRICATING MECHANISM
|

epiiik = 2o

16

Ref.No Parts No. Description m A Amt. Req
1 3500412 Oil Receiver Mo m 1
2 110012 Screw(M4-0.7 X b) xRy 5
3 0032518 O-ring(P3) ouxyy 1
4 3500402 Oil Sight Top Nozzle J X 1
5 3100370 Qil Tube Joint, One Way FOERF 4
6 000425 Washer AR A 1
7 000234 Nut Fwv bk 2
8 0031831 Oil Tube Clamp FHRE 8
9 000463 Laced Wire(¢ 3 x 260mm) =) 1

10 3100060 Oil Filter Cap AANTANTFvy S 1
11 110045 Screw(M4-0.7 X 12) kxy 3
12 3100061 O-ring (P42) oYyxyy 1
13 3100345 Oil Filter AANT 1LY 1
14 3100329 Oil Filter Connector FALWNT 1 LI HF 1
15 0093617 Suction Pipe Bushing BANRATTvya 1
16 31601562 Suction Pipe WAL T 1
17 3510067 Oil Tube(3 x 5 X 60mm) FdAIIRAT 1
18 3510065 Suction Pipe{Lower) TAIRATL 7 (T) 1
19 3510068 Felt Zz)bk 1
20 3160153 Suction Pipe Stay WAL TXT 1
21 110038 Screw(M2.5-045 X 4.5) ji=S7 1
22 3270022 Oil Tube(Long), Complete Set &30/ ¢ Z(R) (18) 1
23 3270023 Oil Tube(4 x 6 X 530mm) AALIWIIRALT 1
24 3100371 Oil Tube Joint, Two Way WmOERSE 1
25 3200233 Qil Tube(4 X 6 X 175mm) AALIVIRALT 1
26 320010 Fitting Stud(Short) BEHFRIL S (E) 3
27 320001 Oil Tube Joint, One Way FOE#RS 1
28 320011 Fitting Stud(Long) EWRFRIL MER) 1
29 3200235 Qil Tube({Short), Complete Set M/ 75 (18) 1
30 3200232 Oil Tube(4 X 6 X 45mm) FAALIWIRALT 1
31 3100328 Oil Pump, Complete Set Ry 7 (#) 1
32 0030711 Oil Pump Driving Worm Gear DA—LFF 1
33 160001 Screw(M4-0.7 X 4) xRy 2
34 120006 Screw(M6-1 X 12) ERY 2
35 000567 Seal VAV D 1
36 000419 Nut JZWIEAF Y ~ 1
37 3100349 Oil Nozzle for Worm Gear Bim/r 7 1
38 3160155 Adapter FEIY 1
39 0010018 Bamboo Joint(l-2.5L) Ny THEFE 1
40 3160151 Oil Tube(2.5 x 4 x 420mm) FANWRACT 1
41 0010258 Connector(® 2.5-M5b) AR5 2
42 0010019 Universal Elbow(M5) a=ZX—5ILTILR 1
43 3160149 Oil Tube(2.5 X 4 x 490mm) FAIWIRACT 1
44 3200231 Dust Proof Plate FHEEdR 1
45 0020533 Qil Sight Gauge NI =T 1
46 0063216 QOil Filter Screen TEEHE 1
47 0063217 Oil Filter Screen Clamp EEEE T 1

VFS$2500-8



17

VFS2503-8(1)

VFS2500-8



VFS2503-8 EXCLUSIVE PARTS(1)
-

y7EFILERESR() 17

RefNo Parts No. Description m A Amt. Req
1-1 0093241 Folder(for Type P) EFUP) 1
1-2 0093242 Folder(for Type Q) THQ) 1
1-3 0093243 Folder(for Type R) ERR) 1
2 0091736 Folder Clamp ERBTH 1
3 009932 Screw(11/64-40 % 4) xRy 2
4 005554 Screw(7/32-32 X 6.5) IExRY 1
5 0094245 Folder Support EHIUTE 1
6 0094246 Folder Support Fixing Plate ERRMAERR 1
7 140018 Screw(M5-0.8 X 14) IExy 2
8 3240100 Front Cover(40, 56) Eif R alASes 1
9 3201002 Front Cover(Small) FIRRF 73 /8—(\) 1

10 110013 Screw(M4-0.7 X 8) Xy 3
11 3201007 Fabric Slide Plate. MUK 1
12 000426 Washer Ty 1
13 110103 Screw(M5-0.8 x 8) xRy 1
14 3240101 Dustproof Cover BEEAH/IN— 1
15 110104 Screw(M4-0.7 x 8) Exy 2
16 3201006 Front Cover Spring AIRRE /=% 1
17

18 3260025 Looper Thread Take-up Cover HLAhR— 1
19 3260026 Tape Guide(Right) TF—=7HA R (&) 1
20 000538 Washer AR 2
21 007627 Screw(M4-0.7 X 6) IExY 2
22 3200014 Cloth Plate(Smatll) INFIIN— 1
23 3200011 Side Cover B AN— 1
24 0032604 Rubber Cushion{Large) 7y aryIAh(K) 1
25 3200012 Cover Latch Spring NNR—=F vy FINX 1
26 110012 Screw(M4-0.7 x 5) xRy 2
27 340041 Knock Pin vy 1
28 3200013 Side Cover Holder BEFHIN—F7 1
29 110016 Screw(M4-0.7 x 15) IExy 1
30 000015 Nut Fwvhbk 1

VFS2500-8



18
VFS2503-8(2)

VFS2503-140M-8

VFS$2500-8



VFS2503-8 EXCLUSIVE PARTS(2)
-~

BT ETIERER?2)

1

8

Ref.No Parts No. Description m %A Amt. Req
1 3267026 Presser Foot, C. Set(40) I (#8) 1
2 110004 Screw(M3.5-0.6 x 8) IExY 1
3 0091725 Presser Foot Spring IMBTIRR 1
4 005133 Screw(1/8-44 X 4.5) kxy 1
5 3267038 Presser Foot Spring(Left) INBR I /R () 1
6 006010 Screw(1/8-44 X 4.5) kxy 1
7 3267037 Tape Guide T—7HAR 1
8 001228 Screw(3/32-56 x 3.2) IExRY 1
9 3267015 Presser Foot Hinge Pin HIEYIEY 1

10 110084 Screw(M3-05 x 4.2) [1=37 1
11 000327 Lock Nut Ovy+wyhk 1
12 003302 Adjusting Screw(1/8-44 x 11) REIRY 1
13 0093352 Needle Clamp(40) #r1E X 1
14 3268011 Stitch Plate(40M) ik 1
15 3269002 Main Feed Dog &ixY 1
16 3209065 Differential Feed Dog [:ip=, 1
17 3279000 Top Feed Dog xE) 1
18 3267030 Presser Foot, C. Set(56) R (fR) 1
19 3268013 Stitch Plate(56M) Sk 1

VFS2500-8



19

VFS2511-8

VFS2511-156M-3-8

VFS2500-8



VFS2511-8 EXCLUSIVE PARTS H7EFINERER 19
|
RefNo Parts No. Description o A Amt. Req
1 3277000 Presser Foot, C. Set(56) T (#8) 1
2 110004 Screw(M3.5-0.6 X 8) Ry 1
3 0091725 Presser Foot Spring IR TIIRR 1
4 005133 Screw(M2.5-0.45 X 6) = 1
5 160000 Screw(M3-05 x 3) xRy 1
6 3247022 Presser Foot Hinge Pin HIEYIEY 1
7 003300 Adjusting Screw(1/8-44 x 11) R e 1
8 000327 Lock Nut Avoy7F+y k 1
9 3279000 Top Feed Dog ExEY 1
10 3248005 Stitch Plate(56M}) &k 1
11 3209008 Main Feed Dog(56) i 1
12 3249001 Differential Feed Dog(56) Bl 1
13 3241002 Cloth Plate(Small) INAIR— 1
14 130004 Screw(M4-0.7 X 14) kxy 1
15 0010258 Connector(®d 4-M5) aAxI 4 1
16 3201001 Looper Thread Take-up Cover(56) A LFAIN— 1
17 3240100 Front Cover{56) BB+ F3/8— 1
18 3201006 Front Cover Spring FIFF /=R 1

VFS2500-8



20

ACGESSORIES

VFS2500-8



SUPPORTING BOARD & ACCESSORIES

SrREO7 e UER20

RefNo Parts No. Description m A Amt. Req
1 3200240 Supporting Board, C. Set ZUR () 1
2 3200241 Supporting Board TR 2
3 180020 Setting Screw(M6-1 X 15) RSy 4
4 0093035 Oil Resrvoir Rubber Cushion TLEE 4
5 000070 Hanging Nut mUtrvh 4
6 009861 Hanging Bolt(M8-1.25 x 95) BYUMRILE 4
7 000162 Washer vy 12
8 000016 Nut Ty b 12
9 2101451 Spacer(See the table below) AR—H(TERSE) 12

10 0020064 Supporting Board Rubber Cushion RTRT L 4
11 0063010 SupportingBoardRubberCushion(Lower) 271k T AKE(T) 4
12 3160190 Needle Thread Retainer Support, C. Set  /\SBF& (1) 1
13 3160191 Needle Thread Retainer Support NRFB 1
14 005431 Screw(1/8-44 x 4.4) =% 1
15 0036175 Thread Retainer Disc Support INRTF IR 1
16 0032425 Needle Thread Retainer Dice /NFRFM 1
17 0032426 Needie Thread Retainer Spring INRFIRR 1
18 001093 Screw(1/8-44 x 2.2) JI=37 1
19 3201456 Supplementary Front Cover #Bh R~ 1
20 110105 Screw(M5-0.8 X 12) Ry 2
21 000426 Washer AR 2
22 110013 Screw(M4-0.7 x 8) xRy 2

Note : Number of Spacer(2101451) to be used.
() ARXR—3(210145 1) EA S

Thickness of Table

Number of Spacer

T—TILDESE AR—H D{EH
for 40mm 3pcs. X4=12pcs.
for 45mm 2pcs. X 4= 8pcs.
for 50mm 1pc. X 4= 4pcs.

VFS2500-8



21

-8 only

VFS2503

31

VFS2500-8



THREAD STAND

<t

R

AN
=]

21

RefNo Parts No. Description m 4 Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RIZ& (fE)(64%=H) 1
2 9620631 Column Cap A7 LFvv S 1
3 9620670 Column Cap(Upper) A LI Z(E) 1
4 9620689 Thread Guide Holder(Large) HA RRILF(K) 1
5 911002 Screw(M4-0.7 x 20) Ry 1
6 911001 Screw(M4-0.7 X 12) =37 3
7 910001 Nut Fw bk 4
8 9620673 Column Pipe Connector AZ LA THE 1
e 911006 Screw(M5-0.8 X 13) Ry 2

10 910000 Nut PANA N 8
11 9620675 Column Pipe(Lower) AZ LA 7(T) 1
12 930052 Washer Ty 1
13 930053 Spring Washer ATV T Ty o+ 1
14 910003 Nut vk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RNV HBEREB) 4
17 9620700 Thread Eyelet Z1Lwv bk 6
18 9620688 Thread Hanger Holder ALy RNV HES 4
19 911060 Screw(M6-1 X 15) IExy 4
20 9620691 Thread Guide Arm HARF7—14 1
21 9620690 Thread Guide Holder(Small) HA RIRILF (N 1
22 0620666 Thread Guide(6 Spools Type) AL v KA R(6F%MA) 1
23 9620678 Spool Cushion AT7—=owvray 3]
24 9620679 Spool Pin A7—IVEh 6
25 9620680 Spool Mat A7=IL= v ~ 6
26 9620681 Spool Seat Disc Zom 6
27 930055 Spring Washer ATV T Iy 6
28 3500700 Belt Cover NIV s A= 1
29 110028 Screw(M6-1 X 46) kExy 2
30 3000010 Looper Threading Bar IL—ICREBY 2
31 9620750 Knitted Tape Stand, C. Set AYVPRF—TRAIVR 1
32 9620751 Tape Pin T—7XHE 1
33 9620752 Tape Disc T—7ETR 1
34 000433 Washer Ty 1
35 9620753 Tape Disc Block F=7Z2rRI70v Y 1
36 911062 Screw(M4-0.7 X 15) XY 4
37 910001 Nut Fvhk 4
38 9620756 Tape Stand Bar TF—TREIVRE 1
39 001448 Screw(15/64-28 X 5.5) Ry 1
40 9620757 Tape Stand T=TRIVR 1
41 005148 Wood Screw(¢ 4.5 x 25) ARy 3
42 9620754 Tape Guide Bar F—7HA R 1
43 9620755 Tape Guide F=THAR 2

VFS2500-8



22

WARNING LABEL EE SN

LAB\EL Parts No. Description
SRIL R mA
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
)
A FE
B <A TIFHET %,
RERFRERBEDIIT o =
- 390143 EEEESNIL
BEERETHT L, IRAE:
BEz>THh5. £
R CREETDHT L,
EEEEE] COP ERHAL AN
A SAN~eD | ERAT YT R 14,
ADANGER | % o mitac &
<2 nb “Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power BE T ESA
supply and wait REERIN
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
FT—ARSN)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BEEAETRTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
’7- ﬁ 51 %\- R = TP
CAUTION FHFEESAIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

EREESANIL




LIST of MAIN SPARE PARTS
(EEZFE RV ARN)



23

VFS2500 ciass LIST of MAIN SPARE PARTS(ZEH&Y Z k)

VFS2511-156M-3-8

Main Parts Needle Presser Stitch Differential Main
Clamp Foot Plate Feed Dog Feed Dog
C. Set
Models g1k 4 B &t A& #®ixY
VES2500-148M-8 0093356 3167002 3108133 3209001 3209080
156M-8 0093357 3167004 3108134 " "
VES2503-140M-8 0093352 3267026 3268011 3209065 3269002
156 M-8 0093357 3267030 3268013 " "
0093357 3277000 3248005 3249001 3209008




23

Top Front Cloth Cloth Thread Stitch Looper
Feed Dog Cover Plte Plate Take—-up Plate
(Large) (Small) Cover Support
ExY BB Hh/8— | ¥R TL—NK)|  IMHN— Hlihi— tHiRE L=

3519014 3201451 3200017 3201453 3200018 3200032 0094480

" " 1} n " " "
3279000 3240100 3200017 3200014 3260025 3200032 0094480

" " " " " n "
3279000 3240100 3200017 3241002 3201001 3200032 0094480




24

INDEX
VFS2500-8 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. Page No. Ref.No. Weight(g)
000010 2 6 000669 13 34 006202 111 17
000014 4 52 000669 14 42 006219 7 35
000014 5 47 000690 8 55
000014 9 67 000690 14 29 007610 2 33
000015 2 52 000726 1 29 007627 17 21
000015 17 30 000740 9 15
000016 20 8 . 000740 10 2 . 009142 7 12
000037 5 4 000745 2 b7 009526 12 23
000070 20 b 000989 6 2 009604 12 14
000162 20 7 001093 20 18 009604 13 25
000177 3 6 001170 8 58 009747 2 3
000195 4 16 001223 5 55 009747 9 57
000206 8 46 001227 5 48 009748 1 8
000206 9 11 001228 18 8 009749 2 2
000210 14 39 001448 21 39 009750 7 27
000234 16 7 001457 13 27 009751 11 10
000278 9 51 001818 3 41 009779 9 66
000309 7 22 001818 5 50 009784 11 2
000327 8 21 001900 7 9 009861 20 6
000327 18 11 009932 17 3
000327 19 8 003300 19 7 009934 13 39
000360 3 44 003302 8 22 009970 1 22
000360 5 53 003302 18 12 009977 10 27
000397 4 6 003312 3 33
000419 16 36 0010018 16 39
000425 2 40 004106 5 58 0010019 16 42
000425 . 16 6 004143 14 35 0010258 16 41
000426 11 29 004182 2 74 0010258 19 15
000426 17 12 004236 13 38
000426 20 21 004272 9 40 0020051 4 43
000433 21 34 004358 7 2 0020052 2 27
000445 8 2 0020064 20 10
000463 16 9 005049 14 44 0020119 3 22
000487 8 37 005075 1 24 0020137 1 25
000528 12 8 005133 18 4 0020159 5 32
000532 5 57 005133 19 4 0020271 8 13
000538 2 76 005148 21 41 0020350 14 41
000538 3 34 005431 3 31 0020401 15 13
000538 8 35 005431 20 14 0020472 2 39
000538 17 20 005511 14 40 0020533 16 45
000555 6 23 005554 17 4 0020538 11 25
000567 16 35 005650 5 25 0020538 14 31
000600 6 24 005650 8 30 0020759 1 5
000600 14 43 005650 9 45
000651 3 35 005650 13 11 0023473 15 26
000667 6 28
000669 4 48 006004 2 5 _ 0024083 3 2

000669 11 11 006010 18 6 0024084 3 1



VFS2500-8

Parts No. PageNo. Ref.No. Weight{g)

Parts No. PageNo. Ref.No. Weight{g)

INDEX

Page =2

Parts No. PageNo. Ref.No. Weight(g)

0026081
0026099
0026413

0030255
0030711

0031111
0031831

0032425
0032426
0032518
0032604
0032604
0032646
0032684
0032784
0032785
0032786
0032952

0033024
0033024
0033141

0034293

0035813
0035813

0036175

0037108
0037108

0060075
0060076
0060142

0063010
0063044
0063051
0063053
0063055
0063056
0063057

10
10
10

20
20
16

17
12

13

13
13

10
15

11

o

20

o1

15

15

20

12
12

12
12

22
18
15

16
17

20
24
13
40
24
26
28

41
20

43
52

15

42
51

11

18
20

21
22

0063074
0063152
0063197
0063216
0063217
0063515

0065275
0065275
0065372

0068011
0068181
0068202
0068202
0068202
0068247
0068249

0077179
0077270
0077300

0085710

0090068
0090071
0090807
0090812
0090856

0091725
0091725
0091736

0092305

0093035
0093091
0093154
0093186
0093212
0093241
0093242
0093243
0093300
0093303
0093314

3 40
2 38
5 54
16 46
16 47
8 54

2 26
4 32
3

4
31
33
34
13
30
32

W whoO©Oo oo~

117 13
8 1
4 21

11 32

3 36
3 b
3 12
3 9
3 11

e
© 0
w w

5 16
6 40
7 26
7 18
17 1-1

17 1-2
17 1-3

13 32
4 27
13 17

0093319
0093352
0093356
0093357
0093365
0093389
0093515
0093556
0093611
0093617
0093663
0093669
0093864
0093864
0093864
0093864

0094201
0094245
0094246
0094390
0094480

0095027
0095108
0095132
0095218
0095334
0095367
0095723

100002
100003
100007

110001
110002
110004
110004
110004
110004
110005
110007
110009
110009
110009
110009
110009

13
18
7
7

\I

NPAN—=00NO0000WOLO,

19
13
7-1
7-2
10
6
46
19
10
15
34
37
9
24
31
32

22
5
6

56

35

21
13
33
33
57
73
37



INDEX

VFS2500-8 Page = 3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110009 14 34 110084 8 20 160000 2 19
110011 7 14 110084 18 10 160000 5 26
110011 11 31 110094 11 34 160000 9 21
110012 2 23 110103 17 13 160000 10 30
110012 2 30 110104 17 15 160000 19 5
110012 2 51 110105 20 20 160001 2 65
110012 16 2 110115 9 62 160001 5 31
110012 17 26 110135 6 35 160001 8 12
110013 1 20 160001 8 28
110013 2 46 120001 6 19 160001 9 35
110013 3 14 120001 8 52 160001 10 13
110013 17 10 120001 9 72 160001 11 4
110013 20 22 120001 13 4 160001 13 16
110014 2 77 120006 8 45 160001 14 28
110016 2 53 120006 14 3 160001 16 33
110016 2 61 120006 15 16 160003 5 22
110016 17 29 120006 16 34 160003 6 17
110021 8 47 120010 8 39 160003 9 3
110023 9 25b 120013 6 21 160003 10 4
110023 10 37 120013 9 13 160003 11 20
110028 21 29 120013 10 7 160003 12 3
110030 2 8 120013 12 11 160003 13 6
110031 12 26 120015 6 25 160003 14 10
110033 14 8 120027 1 7 160003 15 12
110035 7 6 120049 9 5 160004 6 39
110035 8 b 120049 10 41 160005 5 2
110036 5 28 160005 6 3
110038 16 21 130002 2 70 160006 9 32
110039 15 40 130002 5 44 160007 5 3
110041 2 56 130002 7 20 160007 6 4
110045 1 2 130002 9 7 160007 9 68
110045 2 14 130003 2 10 160007 10 26
110045 14 37 130003 3 38 160007 12 17
110045 16 11 130003 15 33 160007 13 30
110048 1 13 130004 2 11 160007 15 4
110048 2 49 130004 19 14 160009 13 22
110048 5 40 130006 2 34 160016 15 22
110054 8 14 130016 8 18 160021 11 27
110054 11 15 130024 15 37 160023 6 29
110057 13 36 160029 7 15
110060 1 14 140004 9 20 160030 10 23
110067 6 42 140004 10 33 160041 6 43
110070 15 36 140017 14 23

110076 4 5] 140018 14 19 170001 2 16
110079 2 43 140019 17 7 170009 8 50
110079 15 38 170010 4 46
110080 15 2 150000 5 15 170010 11 18
110083 5 38 170020 2 63



Parts No. PageNo. Ref.No. Weight{g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page =4

Parts No. PageNo. Ref.No. Weight(g)

VFS2500-8
170021 13
170038 8
170041 8
180002 15
180003 15
180005 2
180012 11
180017 2
180018 2
180020 20
180033 9
190077 9
190078 2
290029 3
300000 9
300000 13
300000 14
300005 8
300006 12
300050 15
300100 2
300100 2
- 300100 4
310035 5
310036 7
310040 6
310068 9
310068 10
310071 14
310072 14
310079 9
310094 12
310099 6
310106 4
310132 6
320001 16
320010 16
320011 16
330000 1
330000 7

14
49
25

24
28
18
12
66
68

3
39

64
54

8

10

8
20
38

6
39
17
64
47

30
33
13
23
35
45
38
73
19
41

2
36

27
26
28

18
23

340003
340016
340041

350009

390212

910000
910001
910001
910003

911001
911002
911006
911060
911062 .

930052
930053
930055

2049401

2100034
2100065
2100137
2100137
2100161
2100173
2100176
2100194
2100218
2100218
2100243
2100248
2100252
2100253
2100259
2100267
2100267
2100267
2100276
2100277
2100278
2100288
2100289

8 43
1 26
17 27

3 29

21 10
21 7
21 37
21 14

21 6
21 5
21 9
21 19
21 36

21 12
21 13
21 27

4 26
3 15
9 14

15 17
9 52
8 42
6 22

12 27

14 22

14 24

14 12

14 14

8 27
13 15
14 27
15 23
15 19
15 20

9 29
15 25

2101451

2110361
2110527

2120082
2120083

3000010
3100006
3100030
3100060
3100061

3100081

3100110
3100113
3100129
3100129
3100131

3100207
3100207
3100272
3100275
3100283
3100305
3100307
3100309
3100310
3100328
3100329
3100338
3100345
3100349
3100370
3100371

3100384
3100386
3100533
3100630
3100631

3107303
3107306

3108133
3108134

20

8
15

10
10

21
4
2

16

—
(0]

—]
OO —OCTO OCINOOW

()]

ow o

\I

9

40
10

14
19

30
35
60
10
12
39
9
42
10
7
8
10
28
49
10
11
16
24
7
11
31
14
28
13
37
5
24
26
27
51
72
75

17
19



INDEX

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref. No. Weight(g)

3160008 1 17 3160104 9 33 3200029 2 45
3160009 1 16 3160109 9 71 3200030 2 47
3160022 4 36 3160114 9 55 3200031 2 48
3160023 4 37 3160116 9 59 3200032 2 55
3160024 4 38 3160120 9 54 3200033 2 21
3160025 4 41 3160124 9 46 3200035 2 4-2
3160026 4 42 3160138 12 12 3200042 3 17
3160027 4 39 3160149 16 43 3200042 5 49
3160034 9 2 3160151 16 40 3200050 4 17
3160036 9 12 3160152 16 16 3200051 4 29
3160037 9 16 3160153 16 20 3200052 4 20
3160038 g9 18 3160155 16 38 3200053 4 24
3160038 .10 10 3160158 4 3 3200055 4 30
3160039 9 17 3160163 8 4 3200056 4 22
3160039 10 11 3160173 10 1 3200057 4 23
3160049 10 39 3160190 20 12 3200061 4 28
3160050 10 40 3160191 20 13 3200062 4 19
3160051 10 9 3200065 4 25
3160052 10 43 3167002 8 156-1 3200066 4 34
3160054 10 42 3167004 8 15-2 3200067 4 18
3160056 10 b5 3200070 5 1
3160057 10 6 3180070 6 30 3200071 5 5
3160058 10 8 3180071 3 25 3200072 5 9
3160061 10 16 3180072 3 28 3200073 5 12
3160062 10 17 3180073 3 37 3200074 5 13
3160063 10 21 3180075 6 31 3200075 5 29
3160064 10 12 3180076 3 16 3200077 5 27
3160065 10 29 _ 3200078 5 11
3160066 10 31 3200006 1 21 3200082 5 19
3160070 10 25 3200007 1 23 3200083 5 36
3160071 10 24 3200010 2 12 3200084 5 24
3160073 11 19 3200011 17 23 3200085 5 34
3160074 11 23 3200012 17 25 3200086 5 35
3160076 11 24 3200013 17 28 3200086 9 38
3160077 11 22 3200014 17 22 3200087 5 23
3160080 11 26 3200016 2 67 3200091 5 43
3160081 11 30 3200017 2 1 3200092 5 41
3160082 11 28 3200018 2 4-1 3200083 5 39
3160084 11 16 3200019 2 7 3200094 5 56
3160085 11 1 3200020 2 29 3200095 5 6
3160086 11 3 3200021 1 19 3200096 5 18
3160088 11 7 3200022 2 35 3200097 5 17
3160090 8 23 3200023 2 36 3200098 5 21
3160091 8 33 3200024 2 31 3200112 7 17
3160092 9 36 3200025 2 32 3200120 7 29
3160098 9 24 3200026 2 58 3200121 7 30
3160098 10 36 3200027 2 59 3200122 7 31
3160103 9 37 3200028 2 44 3200143 5 14



INDEX

VFS2500-8 Page =6
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
3200149 13 2 3200240 20 1 3267030 18 18
3200150 13 1 3200241 20 2 3267037 18 7
3200151 13 5 3267038 18 5
3200152 13 3 3201001 19 16
3200154 13 10 3201002 17 9 3268011 18 14
3200155 13 12 3201006 17 16 3268013 18 19
3200157 13 18 3201006 19 18
3200159 13 7 3201007 17 11 3269002 18 15
3200160 13 21 3201451 2 62-1
3200161 13 23 3201452 2 15 3270015 7 1
3200162 13 29 3201453 2 9 3270022 16 22
3200163 13 31 3201454 2 69 3270023 16 23
3200164 13 33 3201456 20 19 3270024 2 71
3200181 14 1 3201461 2 62-2 3270030 6 1
3200182 15 15
3200183 14 2 3204021 4 4 3277000 19 1
3200184 14 4
3200185 14 5 3209001 15 29 3279000 18 17
3200186 14 6 3209008 19 11 3279000 19 9
3200187 14 7 3209065 18 16
3200189 14 16 3209080 15 30 3500012 2 25
3200190 14 17 3500041 4 14
3200191 14 18 3240015 7 24 3500044 4 10
3200192 14 25 3240016 7 25 3500045 4 11
3200194 14 21 3240026 8 6 3500046 4 15
3200195 15 18 3240086 11 14 3500047 4 12
3200196 15 21 3240087 11 6 3500048 4 13
3200197 15 27 3240091 11 5 3500050 4 9
3200198 15 11 3240100 17 8 3500054 6 6
3200199 15 1 3240100 19 17 3500062 6 37
3200200 15 3 3240101 17 14 3500064 6 38
3200201 15 7 3500065 6 26
3200203 15 32 3241002 19 13 3500066 6 20
3200204 15 35 3500081 12 1
3200205 14 11 3247022 19 6 3500082 12 2
3200206 14 15 3500084 12 4
3200207 14 32 3248005 19 10 3500086 12 10
3200209 2 37 3500091 7 16
3200210 2 50 3249001 19 12 3500095 4 7
3200211 15 34 3500096 4 5
3200213 14 36 3260010 5 7 3500097 12 28
3200214 15 14 3260011 6 9 3500100 7 5
3200215 14 26 3260012 6 8 3500201 11
3200216 14 30 3260025 17 18 3500284 3 21
3200231 16 44 3260026 17 19 3500285 3 23
3200232 16 30 3500286 3 13
3200233 16 25 3267015 18 9 3500287 3 10
3200235 16 29 3267026 18 1 3500291 8 36



INDEX

VFS2500-8 Page =7
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
3500292 8 53 3510039 9 22
3500293 8 29 3510039 10 34
3500294 8 32 3510040 9 56
3500295 8 44 3510041 9 58
3500299 8 48 3510043 9 69
3500300 8 26 3510044 9 70
3500305 8 41 _ 3510050 4 44
3500309 4 1 3510051 4 45
3500402 16 4 3510052 4 50
3500412 16 1 3510055 11 33
3500430 1 3 3510057 9 60
3500442 6 34 35710059 9 43
3500444 6 15 3510060 9 44
3500445 6 16 3510062 9 42
3500446 6 18 3510063 8 24
3500448 6 12 3510065 16 18
3500489 3 24 3510067 16 17
3500492 6 27 3510068 16 19
3500615 7 13
3500616 7 21 3519014 9 65
3500617 7 19
3500700 21 28 47109403 1 27
3509320 12 25 9620631 21 2
9620666 21 22
3510008 1 6 ' 9620670 21 3
3510011 1T 11 9620673 21 8
3510012 1 12 9620675 21 11
3510017 9 1 9620678 21 23
3510018 9 4 9620679 21 24
3510020 9 27 9620680 21 25
3510021 9 28 9620681 21 26
3510022 9 30 9620688 21 18
3510023 10 32 9620689 21 4
3510024 9 31 9620690 21 21
3510025 6 14 9620691 21 20
3510027 9 8 9620696 21 1
3510028 9 9 9620700 21 17
3510029 9 6 9620703 21 16
3510030 9 47 9620750 21 31
3510031 9 48 9620751 21 32
3510032 9 49 9620752 21 33
3510033 9 53 9620753 21 35
3510034 9 50 9620754 21 42
3510035 9 63 9620755 21 43
3510037 9 26 9620756 21 38
3510037 10 38 9620757 21 40
3510038 9 19






Ijamato

VYIRSV URERAS]
YAMATO SEWING MACHINE MFG. 60,470

P/N 9710142 (P)
No. 1 Edited in 2006.10

(VFS2500-8) Printed in Japan 2006.10.1HQD



	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS
	[P4]   ブッシュ関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   TOP FEED VERTICAL MECHANISM
	[P9]   上送リ上下機構
	[P10] TOP FEED ROCKER MECHANISM
	[P10] 上送リ前後機構
	[P11] TOP FEED DIFFERENTIAL MECHANISM
	[P11] 上送リ差動機構
	[P12] SPREADER MECHANISM
	[P12] 飾リ糸ルーパ機構
	[P13] LOOPER DRIVING MECHANISM
	[P13] ルーパ機構
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] 前送リ調節機構
	[P15] FEED DRIVING MECHANISM
	[P15] 送リ機構
	[P16] LUBRICATING MECHANISM
	[P16] 給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P17] VFS2503-8(1)
	[P18] VFS2503-8(2)
	[P19] VFS2500-8 

	[P20] SUPPORTING BOARD 6 ACCESSORIES
	[P20] 受ケ板及びアクセサリ関係
	[P21] THREAD STAND
	[P21] 糸立台
	[P22] WARING LABEL
	[P22] 警告ラベル
	[P23] LIST of MAIN SPARE PARTS
	[P23] 主要部品リスト
	[P24] INDEX
	[P24] 索引

